Parts Breakdown & List

! 13
|
~ |
_ S |
- So
< ~ — Z
N 7 |
9
"~ @ 8
! RS -7
I S
[ S ‘
S |
> I
. 16
8 . ©
N |
o7
4 ‘
|
| 6
16
| 5
@——7
[
[
6
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT32018001 V-HELICAL CUTTERHEAD ASSEMBLY 8" 9 PT32018009 [BEARING BLOCK (FRONT)
1-1 |PT32018001-1 |V-HELICAL CUTTERHEAD 8" 10 [PT32018010 (BALL BEARING 6204-2RS
1-2 |PT32018001-2 [CARBIDE INSERTS 15 X 15 X 2.5MM 10-PK 11 |PT32018011 |KEY 5 X 5 X 35 RE
1-3 |PT32018001-3 |FLAT HD TORX SCR T20 M6-1 X 16 12 [PT32018012 [BALL BEARING 6205-2RS
4 PT32018004 |T-HANDLE BIT DRIVER 1/4" 13 [PT32018013 [BEARING BLOCK (REAR)
5 PT32018005 |TORX BIT T-20 14 (PT32018014 [CUTTERHEAD PULLEY
6 PT32018006 |HEX NUT 3/8-24 15 [PT32018015 [SET SCREW 5/16-18 X 3/8
7 PT32018007 |LOCK WASHER 3/8 16 [PT32018016 [(FLAT WASHER 3/8
8 PT32018008 |STUD-UDE 3/8-24 X 4, 3/8, 1

We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

BUY PARTS ONLINE AT GRIZZLY.COM! % 0]
Scan QR code to visit our Parts Store. ]

T32018 8" V-Helical Cutterhead

©

7-



